
 

Las Virgenes Municipal Water District 
Triunfo Joint Powers Authority 
Pure Water Project Demonstration 

YEAR 2 PURE WATER 
DEMONSTRATION PERFORMANCE 
SUMMARY 

FINAL | January 2023 
 



  

 

 
 

Las Virgenes Municipal Water District 
Triunfo Joint Powers Authority 

Pure Water Project Demonstration 

YEAR 2 PURE WATER DEMONSTRATION 
PERFORMANCE SUMMARY 

FINAL  |  January 2023 
 

 

 

 

 



YEAR 2 PERFORMANCE SUMMARY | PURE WATER DEMONSTRATION PROJECT | LVMWD TRIUNFO JPA 

 FINAL | JANUARY 2023 | i 

pw://Carollo/Documents/Client/CA/LVMWD/12161A00/Deliverables/Process Performance Report/Ch00 

Contents 

Executive Summary 

Chapter 1 - Introduction 

1.1 Demonstration Treatment Train Summary  1-1 
[...]
Brown D. J., Malki M., Utter J. (2022), “The perils of using chloramines for pretreatment of water 

reuse RO”, American Membrane Technology Association/American Water Works 

Association, Membrane Technology Conference and Exposition, MTC 2022, Las Vegas, 

NV, February 21 – 25, 2022. 

Division of Drinking Water (DDW), 2018, California Regulations Related to Recycled Water. 

California Code of Regulation Title 22, Division 4, Chapter 3. California State Water 

Resources Control Board Division of Drinking Water. Published October 8, 2018. 

https://www.waterboards.ca.gov/drinking_water/certlic/drinkingwater/documents/lawb

ook/rwregul ations_20181001a.pdf. 

USEPA (2005). Membrane Filtration Guidance Manual; EPA 815-R-06-009; Office of Water, U.S. 

Environmental Protection Agency, Cincinnati OH, 2005. 

 

https://www.waterboards.ca.gov/drinking_water/certlic/drinkingwater/documents/lawbook/rwregul%20ations_20181001a.pdf
https://www.waterboards.ca.gov/drinking_water/certlic/drinkingwater/documents/lawbook/rwregul%20ations_20181001a.pdf


YEAR 2 PERFORMANCE SUMMARY | PURE WATER DEMONSTRATION PROJECT | LVMWD TRIUNFO JPA 

 FINAL | JANUARY 2023 

Appendix A  
PURE WATER DEMONSTRATION TEST PLAN 
 



 

Las Virgenes - Triunfo Joint Powers Authority 
Pure Water Demonstration Project 

Technical Memorandum 
PURE WATER DEMONSTRATION 
TEST PLAN 

FINAL  |  November 2020 









TEST PLAN | PURE WATER DEMONSTRATION PROJECT | LAS VIRGENES - TRIUNFO JOINT POWERS AUTHORITY 

FINAL | NOVEMBER 2020| i 

pw:\\Carollo/Documents\Client/CA/LVMWD/11019A10/Deliverables/Test Plan\LV Test Plan_Final 

Contents 
Section 1 - Pure Water Demonstration Test Plan 1 

1.1 Overview 1 

1.2 Treatment Train 2 

1.3 Ancillary Systems and Components 5 

1.4 Challenges 6 

Section 2 - Test Plan 9 

2.1 Pure Water Quality Assessment (Phase 1) 9 

2.2 Membrane Operational Efficiency Analysis (Phase 1) 9 

2.3 Membrane Cleaning (Phase 1) 13 

2.3.1 MF and UF 13 

2.3.2 Reverse Osmosis 13 

2.4 Extended Water Quality Testing (Phase 1) 14 

2.4.1 CECs and the State of California 21 

2.5 Process Challenge Testing (Phase 1) 22 

2.5.1 UF Challenge Testing 22 

2.5.2 RO Challenge Testing 22 

2.5.3 UV AOP Challenge Testing 23 

2.6 Production Reliability (Phase 1) 25 

2.7 RO Concentrate Testing for NPDES Compliance (Phase 1 & Phase 2) 26 

2.8 RO Concentrate Scaling Evaluation (Phase 1 & Phase 2) 26 

2.8.1 Product Water Stabilization (Phase 2) 27 

2.8.2 Pathogen Monitoring (Phase 2) 27 

2.8.3 Seasonal Operations Simulation (Phase 2) 28 

2.8.4 Supplemental Flow Simulation (Phase 2) 30 

Section 3 - Daily Operational Data 33 

Section 4 - Quality Assurance/Quality Control 35 

4.1 Sample Replicates 35 

4.2 Precision 35 

4.3 Accuracy 36 

4.4 Method Detection Limit 36 



LAS VIRGENES - TRIUNFO JOINT POWERS AUTHORITY | PURE WATER DEMONSTRATION PROJECT | TEST PLAN 

ii | NOVEMBER 2020 | FINAL  

4.4.1 Comparability 36 

4.5 Sample Transport 36 

4.5.1 External Laboratory Samples 37 

Appendices 
Appendix A Process Flow Diagrams 

Appendix B Pure Water Startup Testing 

Appendix C Preliminary RO Concentrate NPDES Compliance Analysis 

Appendix D Daily Performance Logs 

Appendix E Calleguas Municipal Water District Salinity Management Pipeline NPDES Permit 

Tables 
Table 1 Core Components of Test Plan 3 

Table 2 Online Water Quality Monitoring 6 

Table 3 MF, UF, and RO Operational Plans 11 

Table 4 UF Initial Cleaning Protocols 13 

Table 5 RO Initial Cleaning Protocols 14 

Table 6 Weekly Sampling 15 

Table 7 Twice Monthly Sampling 16 

Table 8 Monthly Sampling 17 

Table 9 Quarterly Sampling 19 

Table 10 Limited Sampling 20 

Table 11 Monitoring Requirements for CECs per SWRCB 22 

Table 12 Phase 2 Seasonal Simulation Operating Schedule 31 

Figures 
Figure 1 Process Train Overview 4 

Figure 2 Tapia WRF Seasonal Flow Variation 29 

 

 



TEST PLAN | PURE WATER DEMONSTRATION PROJECT | LAS VIRGENES - TRIUNFO JOINT POWERS AUTHORITY 

 FINAL | NOVEMBER 2020 | iii 

Abbreviations 
AOP advanced oxidation process 

AWPF Advanced Water Purification Facility 

BDCM bromodichloromethane 

BOD biochemical oxygen demand 

Carollo Carollo Engineers, Inc. 

CCPP calcium carbonate precipitation potential 

CCTV closed-caption television 

CEC chemicals of emerging concern 

cfs cubic feet per second 

CIP clean-in-place 

CMWD Calleguas Municipal Water District 

COC chain of custody 

DBCM dibromochloromethane 

DBP disinfection byproduct 

DDW State of California’s Division of Drinking Water 

Demo Las Virgenes - Triunfo Joint Powers Authority (JPA) Pure Water Demonstration 
Project 

EC electrical conductivity 

EPA United States Environmental Protection Agency  

F Fahrenheit 

gfd gallons per square foot per day 

gpm gallons per minute 

H2SO4 sulfuric acid 

HDPE high-density polyethylene 

HMI human machine interface 

JPA Las Virgenes - Triunfo Joint Powers Authority 

LRV log removal value 

LSI Langelier Saturation Index 

mA milliampere 

MC maintenance cleaning 

MCL maximum contaminant level 

MDL method detection limit 

MF microfiltration 

µg/L micrograms per liter 

µm micrometer 

mg/L milligrams per liter 

mgd million gallons per day 



LAS VIRGENES - TRIUNFO JOINT POWERS AUTHORITY | PURE WATER DEMONSTRATION PROJECT | TEST PLAN 

iv | NOVEMBER 2020 | FINAL  

mJ/cm2 millijoule per square centimeter 

MWD Municipal Water District 

Na2S2O4 sodium dithionite 

NaOCl sodium hypochlorite 

NaOH sodium hydroxide 

ND non-detect 

NDMA N-nitrosodimethylamine 

ng/L nanograms per liter 

NL notification level 

NMOR N-nitrosomorpholine 

NOEL no observed effect level 

NPDES National Pollutant Discharge Elimination System 

Ocean Plan Water Quality Control Plan for the Ocean Waters of California 

ORP oxidation reduction potential 

P&ID process and instrumentation diagram 

PAH polynuclear aromatic hydrocarbon 

PCB polychlorinated biphenyl 

pCi/L picocurie/liter 

PDT pressure decay test 

PFAS per/polyfluoroalkyl substances 

PFOA perfluorooctanoic acid 

PFOS perfluorooctanesulfonic acid 

pg/L pictogram per liter 

PLC programmable logic controller 

PMMoV Pepper mild mottle virus 

PPCP pharmaceuticals, and personal care products 

PSS point source summation 

QA/QC quality assurance and quality control 

qPCR quantitative polymerase chain reaction 

R percent recovery 

RC recovery clean 

RO reverse osmosis 

RPD relative percent difference 

RSD relative standard deviation 

RWQCB Regional Water Quality Control Board 

SD standard deviation 

SMP Salinity Management Pipeline 

SRM standard reference material 

SWRCB State Water Resources Control Board 



TEST PLAN | PURE WATER DEMONSTRATION PROJECT | LAS VIRGENES - TRIUNFO JOINT POWERS AUTHORITY 

 FINAL | NOVEMBER 2020 | v 

TBD to be determined 

TCDD tetrachlorodibenzo-p-dioxin 

TMDL total maximum daily load 

TMP transmembrane pressure 

TOC total organic carbon 

TOPA total oxidizable perfluorinated assay 

TSS total suspended solids  

TUa acute toxic units 

TUc chronic toxic units 

UF ultrafiltration 

UV ultraviolet 

UVI ultraviolet intensity 

UVT ultraviolet transmittance 

WQO Water Quality Objective 

WRF water reclamation facility 

WRP water reclamation plant 

 
  



LAS VIRGENES - TRIUNFO JOINT POWERS AUTHORITY | PURE WATER DEMONSTRATION PROJECT | TEST PLAN 

vi | NOVEMBER 2020 | FINAL  

 

 

 

 

-This Page Intentionally Left Blank- 

 



TEST PLAN | PURE WATER DEMONSTRATION PROJECT | LAS VIRGENES - TRIUNFO JOINT POWERS AUTHORITY 

 FINAL | NOVEMBER 2020 | 1 

Section 1 

PURE WATER DEMONSTRATION TEST PLAN 

This Test Plan has evolved since the original publication (Spring 2019) to the current date. The 
system has been in operation and components of testing under this Test Plan have been started, 
or in some cases completed. As such, this Test Plan includes some preliminary findings that are 
used to guide revised testing goals and approaches. 

1.1   Overview 

The Las Virgenes - Triunfo Joint Powers Authority (JPA) Pure Water Demonstration Project 
(Demo) is a potable water reuse demonstration project. This Demo will develop the necessary 
information to successfully implement a future full-scale potable reuse Advanced Water 
Purification Facility (AWPF) for surface water augmentation to the Las Virgenes Reservoir. The 
existing Tapia Water Reclamation Facility (WRF) recycles wastewater through primary 
sedimentation, conventional activated sludge, media filtration, and chloramine disinfection, and 
will provide the influent for the Demo and the future AWPF. 

At this time, planned future AWPF operation will be done seasonally when existing recycled 
water demands are low, a concept to be mimicked with this Demo. However, the JPA is seeking 
alternative sources of water (e.g., dry weather runoff, brackish groundwater) that would either 
be funneled through the wastewater collection system or supplied directly to the AWPF in the 
future. 

JPA has identified the following as goals of the Demo: 

• Provide opportunities for public education, acceptance, and public outreach to the JPA’s 
customers. 

• Develop design criteria and operational procedures to inform and improve the full-scale 
design and provide experience to operators. 

• Provide technical documentation and support for permitting the project by the State of 
California’s Division of Drinking Water (DDW) and the Regional Water Quality Control 
Board (RWQCB) as a surface water augmentation project. 

This project was partially funded by the United States Bureau of Reclamation, Agreement 
Number R17AP00067. 

This Test Plan is intended to be a fluid document. As new information is gathered, testing may 
be reduced or expanded depending upon what information is gathered. This Test Plan should be 
viewed as a starting point for collecting information that will evolve over the coming years. 
Some aspects of the Test Plan will be evaluated in 2020 and 2021 (Phase 1), while others may be 
examined subsequently (Phase 2). 



LAS VIRGENES - TRIUNFO JOINT POWERS AUTHORITY | PURE WATER DEMONSTRATION PROJECT | TEST PLAN 

2 | NOVEMBER 2020 | FINAL  

1.2   Treatment Train 

The Demo includes the following three critical purification processes. A process and 
instrumentation diagram (P&ID) is found in Appendix A. A few details on the processes include: 

• Microfiltration (MF) and Ultrafiltration (UF): One open platform train that will produce 
approximately 100 gallons per minute (gpm) of filtered effluent using three different 
suppliers’ membranes (and thus three modules) to undergo simultaneous testing. 
System documentation (e.g., human machine interface [HMI] labelling) has been set up 
to refer to any MF/UF as a UF and the term UF is used interchangeably throughout the 
document. 
- UF1: Dow/DuPont SFD-2880XP. 
 Reported Nominal Pore Size 0.03 micrometer (µm). 
 Classification: Ultrafilter. 

- UF2: Pall UNA-620A. 
 Reported Nominal Pore Size 0.1 µm. 
 Classification: Microfilter. 

- UF3: Toray HFU Type 2020AN. 
 Reported Nominal Pore Size 0.01 µm. 
 Classification: Ultrafilter. 

• Reverse Osmosis (RO)1: One train that will operate at 80 percent and 85 percent 
recovery in the following two modes of operation: 
- Two-Stage: 2:1 array with seven 4-inch elements per vessel and an interstage 

booster pump between stages to produce 10 - 15 gpm. 
- Three-Stage: 4:2:1 array with six 4-inch elements per vessel and an interstage 

booster pumps between stages 2 and 3 to produce 20 - 35 gpm. 
• Ultraviolet (UV) Advanced Oxidation Process (AOP): One reactor capable of treating 

up to 20 gpm2 with a dose up to 600 millijoules per square centimeter (mJ/cm2) for 
N-nitrosodimethylamine (NDMA) destruction coupled with an upstream dose of sodium 
hypochlorite for a minimum removal of 0.5-log of 1,4-dioxane. Lower flows are currently 
being run (approximately 6 gpm) through the system to generate high dose values 
sufficient for NDMA destruction and to best understand future AWPF design criteria. At 
the current flow of 6 gpm, the UV supplier (Xylem/WEDECO) estimates a point source 
summation (PSS)-based UV dose of ~1500 mJ/cm2, which will be verified as part of 
testing detailed herein.   

Figure 1 provides an overview of the process train and corresponding chemicals and flow rates. 
Appendix A contains the process flow diagrams that provide additional information on 
supporting systems. 

Table 1 provides a summary of the key testing components detailed in this Test Plan. 

 
1 Exact flow set points should be determined using RO design projection software. The flowrates 
above are indicative based on system capacity and will vary depending on target recovery and 
operating temperature. 
2 Uncertainty in dose prediction accuracy and hydroxyl radical scavenging by the proposed UV system 
require flexibility by this team as to the production flow (gpm) of the proposed unit. These details will 
be made clear during the Demonstration Project.  



TEST PLAN | PURE WATER DEMONSTRATION PROJECT | LAS VIRGENES - TRIUNFO JOINT POWERS AUTHORITY 

 FINAL | NOVEMBER 2020 | 3 

Table 1 Core Components of Test Plan 

Test Component 
Project 
Phase 

Details Schedule 

Pure Water Quality 
Assessment 

Phase 1 
Evaluation of water quality in accordance 
with regulations as part of Grand Opening 
and Tasting Event. 

Complete 

Membrane 
Operational Efficiency 
Analysis 

Phase 1 
Evaluation of MF, UF, and RO performance 
over a range of flux and clean-in-place (CIP) 
intervals.  

Ongoing 
through 
Spring 2021 

Extended Water 
Quality Testing 

Phase 1 
Extensive evaluation of water quality across 
the AWPF. 

Ongoing 
through 
Spring 2021 

Process Challenge 
Testing 

Phase 1 
Challenge testing of MF, UF, RO, and UV 
AOP systems. 

Winter 2020 

Disinfection 
Byproduct Analysis 

Phase 1 
and 

Phase 2 

Evaluation of conventional and emerging 
disinfection byproducts (DBPs) will be 
included within Phase 1 UV AOP testing. 
Pipe loop studies with stabilized water 
should include DBP reformation during 
Phase 2 of testing.  

Phase 1 - 
Winter 2020 
Phase 2 - TBD 

Production Reliability Phase 1 
Evaluation of production reliability based 
upon down-time resulting from process and 
monitoring system challenges. 

Ongoing 
through 
Spring 2021 

Artificial Intelligence 
Investigations 

Phase 1 
Evaluation of water quality and membrane 
process performance as part of grants from 
MWD and METI. 

Ongoing 
through 
Spring 2021 

RO Concentrate 
Analysis 

Phase 1 
and 

Phase 2 

Evaluation of RO concentrate quality as it 
may impact National Pollutant Discharge 
Elimination System (NPDES) discharge and 
RO brine line scaling. 

Phase 1 - 
Winter 2020 
Phase 2 - TBD 

Product Water 
Stabilization  

Phase 2 
Evaluation of purified water quality and 
determination (and testing) of stabilization 
methods 

TBD 

Pathogen Monitoring Phase 2 
Evaluation of pathogen removal across the 
Tapia WRF. 

TBD 

Seasonal Operations 
Simulation 

Phase 2 

There is a potential that future AWPF 
operations are seasonal. The system is 
designed to allow for some components of 
the RO to be “mothballed” for periods of 
time, as is currently being done for some of 
the membranes.  

TBD 

Supplemental Flow 
Simulation 

Phase 2 
Testing of different water sources by the 
AWPF, such as brackish groundwater. 

TBD 

 



LAS VIRGENES - TRIUNFO JOINT POWERS AUTHORITY | PURE WATER DEMONSTRATION PROJECT | TEST PLAN 

4 | NOVEMBER 2020 | FINAL  

 

Figure 1 Process Train Overview 



TEST PLAN | PURE WATER DEMONSTRATION PROJECT | LAS VIRGENES - TRIUNFO JOINT POWERS AUTHORITY 

 FINAL | NOVEMBER 2020 | 5 

1.3   Ancillary Systems and Components 

In addition to three treatment systems (UF, RO, UV AOP), this Demo includes: 

• Online Monitoring Systems: Each of the three processes is being monitored online 
(both in real time and periodically) over the demonstration period by the 
instrumentation summarized in Table 2. In addition: 
- The UF system continuously monitors normalized flux, turbidity removal, and 